Spare parts list

GC2200W 15 -25C 23

6720891690
(2023/10) Hal

AL

-

(@

O ad
/ X 4

8738894998.aa.RO

X7 JUNKERS




2023/10 2 6720891690




[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten
zugelassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/assembly

The installation/assembly must be carried out by a qualified contractor,
following these instructions and in compliance with the applicable
regulations.

[fr] Instructions importantes pour installation/le montage

Linstallation/le montage doit étre effectué(e) par un spécialiste qualifié
pour les opérations concemnées et dans le respect de la présente
notice et des prescriptions applicables.

[bg] BaxHu yka3aHusl BbB Bpb3Ka C MHCTanaumsTa/MoHTaxa

WHcTanaumsta/MoHTaxbT Tpsibea 1a ce U3BbpLLBA OT SINLEH3VpaH
3a paBoTuTeE CreLmManicT B CbOTBETCTBIE C HACTOSILLIOTO
PBKOBOACTEO U C MPUIOCKUMUTE pasnopentu.

[cs] Duilezité pokyny k instalaci/montazi

Instalaci/montaz musi pfi dodrzeni pokyn( uvedenych v tomto navodu
a platnych predpist provést odborny pracovnik s pfisluSnym
opravnénim pro tyto prace.

[da] Vigtige anvisninger til installationen/monteringen

linstallationen/monteringen skal foretages af en godkendt installatar
under overholdelse af denne vejledning og de geeldende forskrifter.

[el] ZnpavTikég uTrodEigEIg yia TNV eykaTdoTaon/cuvapuoAdynon
H eykatdoTaon/TotroBéTnon TTPETTEl VO avaTIOETAI OE EKTTAIDEUEVO
IO TIG GUYKEKPIPEVES EPYOTIEG TEXVIKO TIPOOWTTIKG E TAPNCN QUTWV
TWV 0dNYIWV KABWG KAl TwV OXETIKWY TTPOBIAYPOPWV.

[es] Indicaciones importantes para instalacion/montaje

La instalacion/el montaje debe realizarla personal especializado que
esté autorizado para realizar estos trabajos y que tenga en cuenta
estas instrucciones y la normativa vigente.

[et] Olulised juhised paigaldamiseks/montaaziks
Paigaldamist/montaazi tohib Iabi viia vaid selleks volitusi omav
spetsialist, arvestades kehtivaid ndudeid.

[nI-BE] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur rekening houdend met
deze handleiding en de geldende voorschriften.

[fi] Tarkeitd asennus- ja kokoonpano-ohjeita

Naihin t6ihin hyvaksytyn ammattiasentajan pitda suorittaa asennus- ja
kokoonpanotyét voimassa olevien maaraysten mukaisesti.

[hu] Fontos tudnivalok az installalashoz/szereléshez

Atelepitést/szerelést egy, a munkalatokra felhatalmazott szakembernek
kell végeznie, jelen utasitas és az érvényes elirasok figyelembevétele
mellett.

[it] Avvertenze importanti per l'installazione/il montaggio

L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza di queste istruzioni e delle
direttive vigenti.

[ka] 86083690m3560 80010010700 06LESMSE300LMZ0lL/BMBESg0bsNZ0l
0BLESESE0S/8MBESI0 9BLos 3obbmMngmeagls LyBnBamgdnlionzals cosd3dmmo
3350m0330301M0 3gMLimBagmnls 8ng, BmJBacon asbsfglinLs cos3000.

[It] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliavimo / montavimo darbus, laikydamiesi $ios instrukcijos
reikalavimy ir galiojanciy taisykliy, privalo atlikti Siems darbams jgalioti
specialistai.

[Iv] Svarigi noradijumi par iekartas uzstadiSanu / montazu
Uzstadisanu/montazu javeic atbilstoSajiem darbiem sertificétam
specialistam, ievérojot So instrukciju un spéka esoSos noteikumus.
[nl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet door een erkend installateur volgens de
geldende voorschriften worden uitgevoerd.

[no] Viktig informasjon om installasjon/montering

Installasjonen/monteringen skal giennomfares av autoriserte
installatgrer, og installasjonsanvisningen samt gjeldende forskrifter
skal fglges.

[pl] Wazne wskazowki dotyczace instalacji/montazu
Instalacje/montaz powinien wykonaé specjalista uprawniony do tego
typu prac z uwzglednieniem informacji podanych w niniejszej instrukcji
oraz aktualnie obowigzujgcych przepisow.

[pt] Indicagbes importantes relativas a instalagdo/montagem

Ainstalagdo/montagem deve ser efectuada por um técnico autorizado
para os trabalhos, respeitando este manual e as prescrigoes validas.

[ro] Indicatii importante privind instalarea/montajul
Instalarea/montajul trebuie realizate de catre un specialist autorizat
pentru lucrarile respective, respectandu-se prezentele instructiuni si
prescriptiile valabile.

[ru] BaxHble yka3aHusi O NOAKITHOYEHNUIO/MOHTaXy

IMoakrto4eHne/MoHTaX A0MKHbI BbINOMHATE TOMbKO CreumanmcTbl,
MMEOLLIME [IOMYCK K BbIMOMHEHWIO Takux paboT, npu cobnogeHnmn
TpebOoBaHMIA STOM UHCTPYKLMN U AENACTBYIOLLIMX HOPM W MpaBun.

[sk] Dolezité pokyny tykajuce sa inStalacie/montaze
Intalaciu/montaz musi vykonat odborny personal, ktory ma
opravnenie pre vykon tychto prac, pri¢om musi dodrziavat’ pokyny
uvedené v tomto navode a platné predpisy.

[sl] Pomembni napotki za namestitev/montazo

Intalacijo/montazo lahko izvede samo pooblascen strokovnjak ob
upostevanju teh navodil in veljavnih predpisov.

[sr] Vazna uputstva za ugradnju i montazu

Owu instalaciju/montaZzu moraju da obave stru¢na lica koja su
ovlas¢ena za obavljanje takvih radova u skladu sa ovim uputstvom i
vazecim propisima.

[sv] Viktiga anvisningar for installation/montering

Installationen/monteringen méste utforas av en behdrig och tekniskt
utbildad person enligt denna anvisning samt gallande foreskrifter.

[tr] Kurulum/Montaj ile ilgili Snemli uyarilar

Kurulum/montaj, bu galismalari yapmasina misaade edilen uzman
kisiler tarafindan igsbu kilavuz ve gegerli ydnetmelikler dikkate alinarak
yapilmaldir.

[uk] BaxknuBi BKasiBKu LLOAO YCTaHOBKU/MOHTaXy
BcTaHOBNEHHS/MOHTaX NOBWHHI BUKOHYBaTW dhaxisLy, LLO AOMNYLLEH
[0 BUKOHAHHSI TakvX po0iT, i3 4OTPUMaHHSIM LET IHCTPYKLUT Ta Ajtoumx
npunucise.

[zh] REFEHWEEIRR
LEANER TERRRAETIFT T A RHT,
ERRE T A G BIIUTIEMAIERER
aaaillfcus Al Aals claadis [ar]
Al il gl e s e cJanlly 4l 7 seme (anadie 8 (e genill/aS S o o g

35 el 0 3 pga s [fa]
&ls%‘,:‘-_\w 5 el IS ol e@lq)@ﬁg\dﬁd;ﬁhﬁg\% 5L gafCual
5 aladl ada sy ye ) s 4

[az] Quragdinima

Qurasdirima isinin yerina yetirilmasi salahiyyatli bir mitexassis
terefinden va miivafiq gaydalara uygun olaraq apariimalidir.

2023/10

6720891690




Spare parts list

% /
\ g
12 §
1
8738894999.2a.RO

Sheet metal GC2200W 15-25C 23

2023/10 4 6720891690




Pos | Description Remarks

@D l;m

NN

[ORN ]

FelR'el

NN

S| S

-~ | N

2|2

oo

oo

N | N

N | N

[ORNe]

[O]XC]

1 | Cover white 8 737 602 742 [ N |

2 |Side panel RHS 8737602610 [ N |

3 |Side panel LHS 8 737 602 609 [ N |

4 |Bracket 8 737 602 306 [ N |

5 |Pipe expansion vessel 8 737 602 603 [ N |
6 |Expansion vessel 8718 650 655 0 [ N |
7 |Cover plate 8 737 602 307 [ N |
8 |Expansion vessel support 8 737 602 309 [ N |
9 |Expansion vessel support 8 737 602 308 [ N |
10 | Clip (5x) 87186410290 [ N |
11 |O-ring 12,37x2,62 EPDM (10x) 87228801630 [ N |
12 |Bezel roundagon 8 737 602 611 [ N |
14 | Support 8737 602 316 [ N |
15 |Seal @70mm 87379027500 [ N |
16 |Cap (1x) 8737902 864 0 [ N |
17 |Flue pipe 8718650987 0 [ N |
18 |Flue pipe top 8718 650 986 0 [ N |
19 |Seal @80mm 87379029700 [ N |
21 | Covering sheet 8718 650 036 0 [ N |
22 | Support Upper Flue 87186824540 [ N |
23 | Screw No.10x20 Hex Flange Head (3x) 8716 109 363 0 [ N |
24 |Clip 4,8mm (10x) 87106090150 [ N |
25 |Seal 8737602613 [ N |

GC2200W 15 - 25 C 23 Sheet metal

2023/10

6720891690




Spare parts list

8738894775.ad.RO

GC2200W 15 -25C 23

Heat exchanger

6720891690

2023/10



Pos | Description Remarks
@D l;m
NN
[ORN ]
FelR'el
NN
S| S
-~ | N
2|2
oo
oo
N | N
N | N
[ORNe]
[O]XC]
1 |Heating block 30kW 8737902246 0 [ N |
2 |Electrode set 8737903 536 0 [ N |
3 |Seal burner 8718650789 0 [ N |
4 |Burner 30 kW 8718650984 0 [ N |
5 |Displacement body 87154051970 [ N |
6 |Lower baffle 8 737 602 342 [ N |
7 |Seal 87186510710 [ N |
8 |Condensate receiver 8718 651586 0 [ N |
9 |Cover (Installer access) 87186515850 [ N |
10 |Nut 8713301196 0 [ N |
11 | Temperature limiter 8710506 267 0 [ N |
12 |Plate 8716 121838 [ N |
13 | Temperature limiter 8737903 399 0 [ N |
14 | O-ring 17x4 (10x) 87167711540 [ N |
15 | Screw M5x8 (10x) 8 737 602 552 [ N |
16 |Screw M6x18 (10x) 8737 602 143 [ N |
17 |Fixing bracket 87186509850 [ N |
18 |Pipe 8718649 158 0 [ N |
19 |Clip (10x) 87112000240 [ N |
20 |Clip (10x) 87186455100 [ N |
21 |Pipe 8718649 167 0 [ N |
22 |Gasket 24x2 (10x) 87001037150 [ N |
23 |Seal 8737602313 [ N |
24 | Trap Assembly 8737 602 314 [ N |
25 |Hose Condensate 8737 602 312 [ N |
26 |Ignition transformer 7 736 700 599 [ N |
27 |Ignition Cable 8737902999 0 [ N |
28 |Seal Condensate Tray 8716 117 038 [ N |
29 | Temperature sensor 8718 688 8010 [ N |
30 | Temperature sensor NTC 8 737 602 343 [ N |
31 |Screw M5x14 (10x) 87160120330 [ N |
32 |Nut M8 with flange 87186823320 [ N |
33 |Seal 87379025020 [ N |
34 |Grommet 87379026380 [ N |
37 |Cover Cleaning Cap 8716 121 391 [ N |
38 | Seal Cleaning Cap 8716 121 392 [ N |
39 |Baffle Set 8716 121 956 [ N |
Cleaning set C6 7738113218 [ N |
Service-Kit C6-13 8737711853 [ N |

GC2200W 15 - 25 C 23 Heat exchanger

2023/10

6720891690




Spare parts list

18

8738894649.aa.RO

Gas valve

GC2200W 15 -25C 23

2023/10

6720891690




Pos | Description Remarks
@D l;m
NN
[ORN ]
FelR'el
NN
S| S
-~ | N
2|2
oo
oo
N | N
N | N
[ORNe]
[O]XC]
1 |Fan 87186517840 [ N |
2 |Gas valve 87186518020 [ N |
3 | Venturi 30 kW G20/G31 8718 650 605 0 [ N |
4 |Flap Guard 8716 117 051 [ N |
5 |Non-return valve 8716 117 050 [ N |
6 |Fan elbow 8718649 646 0 [ N |
7 |Seal (Fan) 8718 660 208 0 [ N |
8 |Seal 7746 001 88A 0 [ N |
9 |Screw M5x15 (3x) 87186517850 [ N |
10 |Screw 4x15 (10x) 87377001030 [ N |
11 |Cap (1x) 8737902 864 0 [ N |
12 | Suction pipe 8718 650 806 0 [ N |
13 | O-ring NBR 29x2 (10x) 8718662 626 0 [ N |
14 | Tube - Gas Supply 87186504730 [ N |
15 |Nozzle 30 kW G31 87186510170 [ N |
15 | Orifice 30kW G20 87186510180 [ N |
16 |Nut 8716 106 683 0 [ N |
17 |Gasket Gas valve 41x3 (10x) 8718668 4490 [ N |
18 |Tube - Gas Supply 8718649 588 0 [ N |
19 | Duct gas-air mixture 8718 649 668 0 [ N |
20 |Screw M4x8 (10x) 8718 644 553 0 [ N |
21 |Connector 6.3 Male 8718652 196 0 [ N |
22 |Clip 3/4" (10x) 1992 864 1 [ N |
23 |O-ring 12x3 (10x) 8710205089 0 [ N |
GC2200W 15-25C 23 Gas valve

2023/10

6720891690




Spare parts list

N

8738894786.af.RO

GC2200W 15 -25C 23

Hydraulic block

6720891690

10

2023/10



Pos | Description Remarks
@D l;m
NN
[ORN ]
FelR'el
NN
S| S
-~ | N
2|2
oo
oo
N | N
N | N
[ORNe]
[O]XC]
1 |Motor (3-way valve) 8718 644 564 0 [ N |
2 |Cartridge (3-way valve) 8718 644 562 0 [ N |
3 |Return manifold (CH) (bypass open) 8718 644 994 0 [ N |
4 |Manifold (DCW) 87186455490 [ BN |
5 |Pressure relief valve 3 bar 8718 644 566 0 [ N |
6 |Pressure switch 8718 644 5850 [ N |
7 | Supply manifold (CH) 87186445570 |m|m
8 |Manifold (DHW) 8718 644 559 0 [ BN |
10 |Plate heat exchanger C-PHE 16 8718644 6250 [ N |
11 |Seal 28,4x8 (10x) 87167710030 | m
12 | Seal 19,4x8 (10x) 87167713250 | m
13 |Pump SWiM35 6MH CH 9H (Yonos Para) 8718646 199 0 [ BN |
14 |Filter cartridge 10 I/min 8718 645684 0 [ N |
15 |Pressure relief valve 15 bar 87186450520 [ N |
16 | Temperature sensor (NTC) 8718 650 454 0 [ N |
17 |Fill cock 8718 644 592 0 [ BN |
18 |Drain cock 8718 644 583 0 [ N |
21 |Hall sensor 8718644 578 0 [ N |
22 | Screw M5x35 (10x) 8718 684 954 0 [ BN |
24 |Pressure gauge 8718224 3440 [ N |
25 |Clip (10x) 87186445890 |m|m
28 |Clip (10x) 87186445630 |m|m
29 [Clip (10x) 87186445800 |m|m
30 |Clip (10x) 87186445860 |m|m
31 [Clip (10x) 87186445790 |m|m
32 [Clip (10x) 87186445840 |m|m
33 | Screw 4x10 (10x) 8718 644 590 0 [ BN |
34 |O-ring 6x2,5 (10x) 87186411900 |m|m
35 | Cable clip (10x) 87199053350 [ BN |
37 | Grommet 8718 644 567 0 [ BN |
38 [Clip (10x) 87186445870 |m|m
42 |Air vent 8718 505039 0 [ BN |
43 | Cap Cover 8 737 602 606 [ BN |
45 | O-ring 21,89x2,62 (10x) 8 737 603 089 [ BN |
50 | O-ring 23,47x2,62 (10x) 8 737 602 349 [ BN |
52 |NTC Cable Adaptor SP 8737 604 785 [ BN |
GC2200Ww 15-25C 23 Hydraulic block

2023/10

1"

6720891690




Spare parts list

8738894651.ac.RO

GC2200W 15 -25C 23

Control box

6720891690

12

2023/10



Pos | Description Remarks

@D l;m

NN

[ORN ]

FelR'el

NN

S| S

-~ | N

2|2

oo

oo

N | N

N | N

[ORNe]

[O]XC]

1 |Cable harness LV with Pressure switch 8 737 604 347 [ N |

2 |Cable tree HV 8718650693 0 [ N |

3 |Cable Pump 8718650708 0 [ N |

4 | Cable with Plug 87186507100 [ N |

5 |User interface 8718 649 686 0 [ N |

6 | Control unit ACU-L 8 737 605 180 [ N |
7 |Code plug ACP 25042 (Gz35a) 8 737 605 035 [ ]
7 |Code plug ACP 25042 (Gz41,5a) 8 737 605 036 [ ]
7 |Code plug ACP 25042 (NG) 8 737 605 037 [ ]
7 |Code plug ACP 25043 (LPG) 8 737 605 038 [ ]

7 |Code plug ACP 25044 (NG) 8 737 605 039 | ]

7 |Code plug ACP 25045 (LPG) 8 737 605 040 | ]

7 |Code plug ACP 25046 (Gz35a) 8 737 605 041 | ]

7 |Code plug ACP 25047 (Gz41,5a) 8 737 605 042 | ]

8 |Facia 8 737 602 607 [ N |

9 |3WV Cable 87186518240 [ N |

11 |Connector Set 8737 711 080 [ N |
Gas conversion set LPG --> NG 7 736 902 547 ]
Gas conversion set NG --> Gz35a 7 736 902 548 ]
Gas conversion set NG --> Gz41,5a 7 736 902 549 ]
Gas conversion set NG --> LPG 7 736 902 551 ]

Gas conversion set LPG --> NG 7 736 902 552 u

Gas conversion set NG --> LPG 7 736 902 553 u

Gas conversion set NG --> Gz35a 7 736 902 554 u

Gas conversion set NG --> Gz41,5a 7 736 902 555 [ ]

GC2200W 15-25C 23 Control box

2023/10

13

6720891690




Types of appliances

Appliance Country Remarks
GC2200W 15/25 C 23 7 736 902 139 PL
GC2200W 20/25 C 23 7 736 901 493 PL

2023/10

14

6720891690



X7 JUNKERS

Bosch Thermotechnik GmbH
Junkersstr. 20-24
D-73249 Wernau / Germany

2023/10

15

6720891690




